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PROTOCOL – PULSELESS NON-BREATHER – PEDIATRIC NON-TRAUMATIC

PURPOSE:
To provide guidelines for the assessment and resuscitation of the pediatric pulseless non-breather.

POLICY:

1.
Resuscitation protocols are carried out as standing orders from the medical director.  Medical control should be notified as soon as possible, but definitely before resuscitation efforts are discontinued.

2. Epinephrine, Atropine and Lidocaine may be administered via the endotracheal tube if an IV is not established.  However, in a pulseless patient medication is poorly absorbed from the lungs, so other routes are greatly preferred.  Doses down the ET should be 2-3 times normal dose and Epinephrine should be 10 times normal dose.

3. Consider IO early if medication needed and IV not available.

PROCEDURE:

1. Determine if patient is “Do Not Resuscitate”.  See Protocol – Do Not Resuscitate (DNR) Orders.  Unless a valid DNR order is present, begin resuscitation.

2. Cardiopulmonary Resuscitation
 
A. First rescuer establish unresponsiveness.
Open airway, using head tilt/chin or jaw thrust method.  

Look, listen, and feel.
B. Give two breaths, one second per breath, watching the chest rise with breaths and allow for exhalation between breaths. See Protocols - Airway and Breathing Management, Endotracheal Intubatiuon and Combitube.
C. Check carotid pulse, cardiac monitor and other signs of circulation (moving, breathing or coughing in response to the two rescue breaths) for 10 seconds.
· The second rescuer finds the correct hand placement for chest compressions.  (Lower ½ of sternum)
· If the pulse is absent the first rescuer states, "No Pulse – begin chest compressions".

· The second rescuer then performs chest compressions.

· The rate and depth of compressions as well as hand positions varies with age.  Use the chart to determine age appropriate CPR rates.

	Age
	Weight

(kg)
	Compression 

Rate
	Compression 

Depth
	Hand Position
	 
	Ventilations per minute

	≥ 8 yrs old
	> 25
	100/minute
	1½"  - 2"
	Lower ½ of strenum
	Two Hands
	6/min 

	1-8 yrs old
	10-25 
	100/minute
	1" - 1½"
	Lower ½ of strenum
	One Hand
	8 /min

	< 1 yr old
	< 10
	120/minute
	½" - 1"
	Lower ½ of strenum
	Two fingers or two thumbs
	10 /min


· With each decompression phase lift the hand/fingers/thumbs slightly but completely off the chest.  (The rescuer delivering breaths can check adequacy of chest compressions by feeling for arterial "pulse" during several chest compressions.)

· The first rescuer ventilates the patient at a the age appropriate CPR ventilation rate per minute, unless endtidal CO2 is >40.  If ETCO2 is > 40, ventilate at a rate to keep the ETCO2 between 35-45.  Minimum ventilatroy rate is by age chart above. . 
· Reassess the rhythm, pulse and signs of circulation after the first minute, with each position switch, and/or every few minutes.
3. Ventricular fibrillation/Pulseless ventricular tachycardia.

Immediate defibrillation takes priority over ABC’s:

A. Defibrillation at 2 J/kg if no response:

B. Defibrillation at 4 J/kg if no response:

C. Defibrillation at 4 J/kg, if no response:

D. ABC’s, IV, O2, CPR.

E. Epinephrine 0.01-0.03 mg/kg IV, may repeat q 3-5 min PRN arrhythmia.

F. Circulate.

G. Defibrillate at 4 J/kg, if no response:

H. Amiodarone (Cordarone) 5-10 mg/kg IV push.

I. Circulate.

J. Defibrillate at 4 J/kg, if no response:

K. Lidocaine 1.5 mg/kg IV, may repeat Q 5 min up to 3 mg/kg.

L. Circulate.

M. Defibrillate at 4 J/kg.

N. Consider Sodium Bicarbonate 1 meq/kg IV.

O. Circulate.

P. Recontact medical control.

4. Pulseless electrical activity.

A. ABC’s, IV, O2, monitor, CPR.

B. Search for potential reversible cause and treat accordingly.  Refer to corresponding protocols.

· Hypovolemia ( fluid bolus, blood.

· Hypoxia (O2, Intubate.

· Tamponade ( pericardiocentesis.

· Tension pneumothorax ( needle thoracostomy.

· Hypothermia ( rapid rewarming.

· Pulmonary embolism ( thrombolytics. See Cardiogenic Shock protocol.

· Hyperkalemia ( insulin and D50, bicarb, calcium chloride.

· Acute MI ( thrombolytics. See Cardiogenic Shock protocol.

· Acidosis ( consider bicarb.

Drug overdose ( see Poisoning Protocols.

C. Give Epinephrine 0.01-0.02 mg/kg IV q 3-5 min.

D. If rhythm bradycardiac give:


Atropine 0.02 mg/kg (min 0.1 mg, max 1 mg) IV, may repeat q 3-5 min up to 0.04 mg/kg.

E.
Recontact Medical Control.

5. Asystole.

A. ABC’s, IV, O2, monitor, CPR.

B. Check rhythm in 3 leads to distinguish from V-fib.

C. Transcutaneous pacing may be effective only if initiated early.  Otherwise it is not indicated.

D. Give Epinephrine 0.01-0.03 mg/kg mg IV q 3-5 min.

E. Give Atropine 0.02 mg/kg (min 0.1 mg, max 1 mg) IV, may repeat q 3-5 min up to 0.4 mg/kg.

F. Consider Sodium Bicarbonate 1 meq/kg IV.

G. Recontact Medical Control.

6. If there are signs of prolonged arrest (rigor mortis, decomposition, and dependent lividity) it may be prudent to not attempt resuscitation. Contact medical control to withhold or stop resuscitation.
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� The decreased rate of ventilation and removing the hands completely from the patient are different from what is currently taught in AHA CPR in 2005.  The reason for this change is to improve coronary artery perfusion pressure by decreasing elevated intrathoracic pressure.  By improving blood flow to the heart, return of pulses and hopefully patient survival will improve.
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